2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

"ASSV HALIND

‘A.SSV Y1704 DNIATddY "ASSV IWVH4 QV3H ONIdVL

"A,SSV H377704 3QIND *A.SSV 37104 ONId4Ng

"ASSY NNYA 3dvL ‘A.SSVY a4vNO 3avd

(2A/8A) Taping Head Assemblies.

Figure 6-1.

6-1



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-2.

6-2

(2A/8A) Tape Drum Assembly.




2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-2,

6-2

(2A/8A) Tape Drum Assembly.






2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-2. (2A/8A) TAPE DRUM ASSEMBLY

Item Part
Number Number Identification
2 78-8017-9088-8 TAPE DRUM ASSEMBLY
3 78-8017-9090-4 FLANGE SUPPORT, Tape drum shaft
4 78-8017-9091-2 PLATE, Locking, tape drum shaft
5 78-8017-9074-8 WASHER, Nylon
6 78-8017-9017-7 PIN, Roll
7 78-8017-9092-0 ROLLER, Eccentric
8 78-8017-8075-5 PIN, Roll
9 78-8017-9093-8 PIVOT, Eccentric roller
10 78-8017-9067-2 WASHER, Friction
11 78-8017-9055-7 HOLDER, Friction Washer
12 78-8017-9071-4 SPRING
13 78-8017-9094-6 WASHER, Spring holder
14 78-8017-9077-1 NUT, Metric, self-locking, M-10
17 78-8010-7157-8 SCREW, Metric, hex head, M4 x 10mm
24A 78-8028-8068-8 SHAFT, Tape drum {2A)
24B 78-8017-9087-0 SHAFT, Tape drum (8A)
25 78-8017-9054-0 NUT, Locking (8A)
26 78-8017-9073-0 SCREW, Set Allen Head (8A)

6-3



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-3. (2A/8A) Applying Roller Assembly.

6-4



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

S

| \\\ \ _ \
/ \\ o N \\'\
| RRAR

@@@@@@@@ -

-—

Figure 6-3. (2A/8A) Applying Roller Assembly.

6-4






2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-3. (2A/8A) APPLYING ROLLER ASSEMBLY

Item Part
Number Number Identification
1 78-8032-0375-7 SCREW, Metric, hex hd. M6 x 16mm
2 78-8010-7435-8 WASHER, Lock
3 78-8017-9095-3 SPACER
4 78-8017-9096-1 NUT, Special, M18 x 1mm
5 78-8010-7417-6 NUT, Metric, M5
6 78-8017-9097-9 PIN, Follower
7 78-8017-9076-3 ARM, Applying roller, right side
8 78-8017-9098-7 PIN, Friction, 5mm
9 78-8017-9100-1 SPRING, Friction
10 78-8017-9099-5 BUSHING, Applying roller
11 78-8017-9101-9 ROLLER, Applying
12, 78-8017-9102-7 SPACER ASSEMBLY, Applying roller arms
13 78-8017-9109-2 SHAFT
16 78-8017-9162-1 SCREW, Metric, alien flt, M6 x 12mm
17 78-8017-9105-0 SHAFT
~-18 78-8017-9364-3 CLAMP, Tape support spring
.19 78-8017-9272-8 SPRING, Tape support
-20 78-8017-9257-9 SCREW, Metric, phillips head, M4 x 10mm
21 78-8017-9430-2 ARM, Applying roller, left side

6-5



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-4. (2A/8A) Guide Roller Assembly.

6-6



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-4.

(2A/8A) Guide Roller Assembly.






2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-4. (2A/8A) GUIDE ROLLER ASSEMBLY

Item Part
Number Number Identification

7 78-8017-9082-1 BEARING, Special 30mm
8 78-8017-9106-8 SCREW, Bearing shoulder

11 78-8017-9109-2 SHAFT

15 78-8017-9169-6 NUT, Metric, M18 x Tmm

16 78-8017-9095-3 SPACER

17 78-8010-7435-8 WASHER, Metric, lock, M6

18 78-8032-0375-7 SCREW, Metric, hex hd., M6 x 16mm

21 78-8017-9170-4 SCREW, Metric, phillips hd., M4 x 8mm

23 78-8018-7847-7 SHAFT

24 78-8018-7848-5 TAPE GUIDE ROLLER ASSEMBLY

25 78-8018-7849-3 SIDE PLATE, Slotted, one way roller right

26 78-8018-7850-1 SIDE PLATE, One way roller left

27 78-8018-7851-9 SHAFT

28 78-8018-7852-7 GROOVED ROLLER ASSEMBLY, One way

29 78-8018-7853-5 TAPE GUIDE ROLLER SHAFT ASSEMBLY

30 78-8018-7854-3 SPACER

6-7



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

0
ooomn

Figure 6-5. (2A/8A) Blade Guard Assembly.

6-8



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-5.

(2A/8A) Blade Guard Assembly.






2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6
FIGURE 6-5. (2A/8A) BLADE GUARD ASSEMBLY

Item
Number

Part
Number

Identification

—
CSOWONDOD WN =

[ 1 J R N N U T QT T Gy
COONDODO B WN =

78-8017-9118-3
78-8017-9119-1
78-8017-9120-9
78-8017-8105-0
78-8017-9122-5
78-8017-9171-2
78-8017-9123-3
78-8010-7435-8
78-8032-0375-7
26-1000-1347-8
78-8017-9124-1
78-8005-4230-6
78-8017-9125-8
78-8010-7163-6
78-8010-7417-6
78-8005-5735-3
78-8017-9126-6
78-8017-9127-4
78-8017-9333-8
78-8017-9424-5

SCREW, Spring tensioner

MAIN SPRING, Top head %- 805 L -l5g9-5

GROOVED ROLLER ASSEMBLY
SHAFT

LEVER

RING, Snap

SPACER

WASHER, Metric, lock, M6
SCREW, Metric, hex hd. M6 x 16mm
NUT, Metric, hex, M8

HOLDER, Main spring

SCREW, Set allen hd., M6 x 10mm
COLLAR, Retainer

SCREW, Metric, hex head, M5 x 10mm
NUT, Metric, hex, M5

WASHER, Metric, lock, M5
BRACKET, Blade guard

GUARD, Blade

SCREW, Allen flt. hd., M5 x 15mm
MAIN SPRING, Bottom head

78 - BOSY - BT~

6-9



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-6. (2A/8A) Cutter Assembly.

6-10



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-6. (2A/8A) Cutter Assembly.

6-10






2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-6. (2A/8A) CUTTER ASSEMBLY

Item Part
Number Number Identification

1 78-8017-9128-2 CUTTER LEVER ASSEMBLY
2 78-8017-9132-4 PIVOT, Cutter lever
3 78-8010-7435-8 WASHER, Metric, lock, M6
4 78-8010-7418-4 NUT, Metric, hex, M6
5 78-8010-7169-3 SCREW, Metric, hex hd., M8 x 12mm
6 78-8017-9133-2 BUMPER
7 78-8017-9134-0 BUSHING, Bumper
8 78-8017-9172-0 SCREW, Allen flt. hd, M5 x 20mm
9 78-8017-9135-7 PIN, Spring holder

10 78-8017-9136-5 SPRING, Cutter

11 78-8017-9137-3 HOLDER, Cutter spring

12, 78-8017-9173-8 BLADE

18 78-8010-7163-6 SCREW, Metric, hex hd., M5 x 10mm

14 78-8005-5741-1 WASHER, Metric, plain, M5

6-11



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-7. (2A/8A) Buffing Roller Assembly.

6-12



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-7. (2A/8A) Buffing Roller Assembly.

6-12






2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-7. (2A/8A) BUFFING ROLLER ASSEMBLY

Item Part
Number Number Identification
1 78-8017-9105-0 SHAFT
2 78-8017-9138-1 ARM, Buffing roller
3 78-8017-9096-1 NUT, Special, M18 x 1mm
4 78-8017-9095-3 SPACER
5 78-8010-7435-8 WASHER, Metric, lock, M6
6 78-8032-0375-7 SCREW, Metric, hex hd., M6 x 16mm
7 78-8017-9139-9 BUSHING, Buffing rolter
8 78-8017-9140-7 ROLLER, Buffing
9 78-8017-9141-5 SPACER ASSEMBLY, Buffing roller arms
10 78-8017-9109-2 SHAFT
11 78-8018-7608-3 ARM, Buffing roller, left
12 78-8017-9162-1 SCREW, Metric allen fit. hd., M6 x 12mm
13 78-8018-7609-1 ARM, Buffing roller, right

6-13



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

AN

~ 0 o
-

Figure 6-8. (2A/8A) Taping Head Frame Assembly.

6-14



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

1"

12

13

14

15

Figure 6-8. (2A/8A) Taping Head Frame Assembly.

6-14







2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-8. (2A/8A) TAPING HEAD FRAME ASSEMBLY

tem Part
Number Number Identification
1 78-8010-7163-6 SCREW, Metric, hex hd., M5 x 10mm
2 78-8018-7746-1 SUPPORT, Brush
3 78-8018-7617-4 BUFFING BRUSH ASSEMBLY
4 78-8010-7169-3 SCREW, Metric, hex hd., M6 x 12mm
5 78-8010-7435-8 WASHER, Metric, lock, M6
6 78-8032-0375-7 SCREW, Metric, hex hd., M6 x 16mm
7 78-8010-7417-6 NUT, Metric, hex, M5
8 78-8005-5735-3 WASHER, Metric, lock, M5
9 78-8018-7720-6 BRACKET, Tape drum
10 78-8018-7721-4 SIDEPLATE, Left
11 78-8017-9162-1 SCREW, Metric, allen fit. hd., M6 x 12mm
12 78-8018-7722-2 SIDEPLATE, Right
13 78-8018-7723-0 SPACER, Hex, upper mounting
14 78-8017-9148-0 BUMPER, Buffing arm
15 78-8017-9109-2 PIN
16 78-8010-7418-4 NUT, Metric, hex, M6
17 78-8018-7798-2 SCREW, Metric, hex hd., M5 x 15mm
19 78-8028-8069-6 STUD, Lower mounting

6-15



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

(RS 70y
}é_, UPPER FRAME ASS’Y. L4

\ FIGURE 6-12 '|
|

SIDE GUIDES ASS'Y.
FIGURE 6-13

A

/

S

I

BED ASS'Y.
FIGURE 6-11

(fj//

R f/

DRIVE ASS'Y. LEG ASS'Y.
FIGURE 6-14 y FIGURE 6-10

Figure 6-9. (2A) Case Sealer Frame Assemblies.

6-16



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

Figure 6-10. (2A) Leg Assembly.

6-17



6—ILLUSTRATED PARTS BREAKDOWN
FIGURE 6-10. (2A) LEG ASSEMBLY

item Part

Number Number Identification
1 78-8028-8282-5 LEG, Outer
2 78-8028-8286-6 LEG, Inner right
3 78-8028-8285-8 LEG, Inner left
4 26-1003-7366-6 LEVELER
5 26-1003-7746-9 SPRING
6 78-8028-8314-6 ROLLER, Hub
7 78-8028-8315-3 SHAFT, Spring hub
8 78-8028-8322-9 GUIDE BAR, Upright

6-18






2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

FIGURE 6-11. (2A) BED ASSEMBLY

Item
Number

Part
Number

Identification

OOk WD =

7A

78-8028-8307-0
78-8028-8290-8
78-8028-8310-4
78-8028-8309-6
78-8028-7968-0
12-7995-1741-7
26-1003-6479-8

(See note below)

7B

8
9A
9B
10
11
12
13
14

NOTE—For an improved driving system and extended sprocket life, 7B is the recommended part for your
machine. If the serial number on your machine is below 1435, you must order a quantity of (2) 7B and also part 1B

on Figure 6-14.

26-1000-1760-2
78-8028-7967-2
6-1003- -
100878280~
26-1003-7710-5
26-1003-7711-3
26-1003-7818-6
26-1003-3707-5
78-8028-8337-7

SH Ll

6-20

SHAFT, Idler

ROLLER, Idler

SHAFT, Drive roller

ROLLER, Drive

SCREW

BEARING, Ball sealed

SPROCKET, %" pitch (Serial #1001 thru #1435)

SPROCKET, %" pitch (Serial #1436 & above)
CROWN, Drive pulley

BELT ~ Sttbn ol d

BELT

BEARING, Balt

HOUSING, Bearing

ROLLER, Conveyor

PIN, Spring

BRACKET, Lower taping head mounting



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

Figure 6-12. (2A) Upper Frame Assembly.

6-21



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN
FIGURE 6-12. (2A) UPPER FRAME ASSEMBLY

ltem Part
Number Number Identification

1 78-8028-8311-2 FRAME, Head, L.H.
2 78-8028-8312-0 FRAME, Head, R.H.
3 78-8028-8304-7 ROLLER, Guide
4 78-8028-8303-9 AXLE, Roller
5 78-8028-8302-1 AXLE, Eccentric
6 78-8028-8104-1 INFEED ROLLER ASSEMBLY
7 78-8028-7816-1 PLATE, Stud
8 78-8028-8325-2 BRACKET, Clamp
9 78-8028-8326-0 BLOCK, Clamping

10 78-8028-8324-5 HOUSING, Clamp

11 26-1003-7737-8 SPRING, Compression

12 26-1003-7356-7 KNOB

13 78-8028-8313-8 PLATE, Head frame slide

6-22



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

Figure 6-13. (2A) Side Guides Assembly.

6-23



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN
FIGURE 6-13. (2A) SIDE GUIDES ASSEMBLY

Item
Number

Part
Number

Identification

~NOO O A WND -

8A

12
13

6-24

78-8028-8300-5
78-8028-8301-3
78-8028-8306-2
78-8028-8298-1
78-8028-8297-3
78-8028-8342-7
26-1003-3708-3
78-8028-8274-2
78-8028-8161-1
78-8003-7899-0
26-1003-7356-7
12-7991-1753-1

PIVOT, Rear

PIVOT, Front

ARM, Pivot

GUIDE, Side, L.H.

GUIDE, Side, R.H.

CLAMP, Side guide (Serial #1001 thru #1025 only)
WASHER, 1-%4" O.D. x 21/64" {.D.

BRACKET, Side guide (Serial #1001 thru #1435)
BRACKET, Side guide (Serial #1436 & above)
BEARING, Flange (Serial #1001 thru #1435)
KNOB

WASHER, Plain %", (Serial #1436 & above)



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

Figure 6-14. (2A) Drive Assembly.

6-25



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN
FIGURE 6-14. (2A) DRIVE ASSEMBLY

Iltem Part
Number Number Identification
1A 78-8241-3316-5 CHAIN, Roller, single pitch (Serial #1001 thru 1435)
1B 26-1004-2495-6 CHAIN, Roller, single pitgh (Serial #1436 & gboy‘e)
2 78-8028-8195-9 MOTOR, Gear <& ¢ { M)
(See note 2 below)
_3A 26-1003-3583-0 ELEMENT, Heater (Serial #1001 thru 1580 or #1722 thru 1791)
3B 70-8414-5001-1 ELEMENT, Heater (Serial #1581 thru 1721 or #1792 and above)
4 26-0000-2644-8 MOTOR, Starter —<,,, Fch Wforr
5 78-8028-7909-4 POWER CORD ASSEMBLY
TA 26-1003-6479-8 SPROCKET, %" pitch (Serial #1001 thru 1435)
(See note 1 below)
7B 26-1000-1760-2 SPROCKET, %" pitch (Serial #1436 & above)

NOTE 1—For an improved driving system and extended sprocket life, 1B is the recommended part for your
machine. If the serial number on your machine is below 1435, you must order Item 1B and also a quantity of (2) 7B.

NOTE 2—When ordering this motar, if the serial number on your machine is #1001 thru 1580 or #1722 thru 1791,
you must also order Item 3B to replace your heater element 3A.

6-26



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

UPPER FRAME ASSEMBLY
FIGURE 6-18

DRIVE ASSEMBLY
FIGURE 6-20

TRANSMISSION ASSEMBLY
FIGURE 6-19

CONVEYOR ASSEMBLY
FIGURE 6-16

WIDTH ADJUSTMENT ASSEMBLY
FIGURE 6-17

Figure 6-15. (8A) Case Sealer Frame Assemblies.

6-27



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

34:35

19

20
21

6-28

Figure 6-16. (8A) Conveyor Assembly.




2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6
FIGURE 6-16. (8A) CONVEYOR ASSEMBLY

Item
Number

Part
Number

Identification

OO NOOUGEHLAL WN =

78-8013-9773-0
78-8046-8212-4
78-8046-8213-2
78-8046-8214-0
78-8017-9310-6
78-8042-2905-8
78-8046-8215-7
26-1003-7943-2
78-8018-7912-9
78-8017-9309-8
78-8046-8216-5
78-8042-2869-6
78-8042-2871-2
78-8042-2872-0
78-8042-2874-6
26-1002-6207-5
26-1003-7945-7
26-1002-4140-0
78-8046-8217-3
78-8010-7417-6
78-8005-5741-1
78-8046-8218-1
26-0000-1113-5
26-1003-5842-8
78-8017-9318-9
78-8046-8219-9
78-8046-8220-7
78-8046-8221-5
78-8046-8222-3
78-8046-8223-1
78-8046-8224-9
78-8046-8225-6
78-8046-8226-4
78-8046-8227-2
78-8046-8228-0

SCREW, Metric, self tapping, 3.7 x 10mm
GUARD, Plastic

GUARD, R.H.

GUARD, L.H.

NUT, Metric, Cap—M86

WASHER, Metric, flat, M6

GUIDE BOX, Infeed

SCREW, Metric, soc. hd., M4 x 12mm
WASHER, Plain, 4mm

NUT, Metric, self locking, M4

BELT Drive .

ROLLER, Conveyor, 32 x 498mm
ROLLER, Conveyor, 32 x 174mm
SHAFT, For 32 x 498mm roller

SHAFT, For 32 x 174mm roller

SCREW, Metric, self tapping, 3.5 x 13mm
SCREW, Metric, soc. hd., M4 x 20mm
SCREW, Metric, hex. hd., M5 x 16mm
WASHER, Special

NUT, Metric, hex. hd., M6 x 12mm
WASHER, Flat, M5

SWITCH, Bracket

SCREW, Metric, self tapping

SCREW, Hex hd., M8 x 20mm

WASHER, Metric, plain, 8mm

LEG, 650mm

LEG, 850mm

PAD, Foot

BRACKET, Leg

FRAME, Main

SWITCH BOX

SWITCH /

SWITCH éf" PRI ;&’?fggf'p?\(ing .
SWITCH -
SWITCH

6-29



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-17. (8A) Width Adjustment Assembly.

6-30



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN-—6

FIGURE 6-17. (8A) WIDTH ADJUSTMENT ASSEMBLY

item Part
Number Number Identification
1 78-8017-9077-1 NUT, Metric, self locking, M10
2 78-8046-8191-0 WASHER, Special
3 78-8017-9419-5 RING, Snap
4 26-1000-4350-9 BEARING
5 78-8046-8192-8 PULLEY, infeed
6 78-8046-8193-6 GUIDE, Belt
7 78-8046-8194-4 SPACER
8 78-8017-9307-2 NUT, Metric, self locking, M6
9 78-8042-2905-8 WASHER, Flat, M6
10 78-8046-8145-1 STUD, Threaded
11 78-8017-9325-4 SCREW, Metric, hex. hd., M6 x 15
12 78-8046-8133-2 BUSHING
13 78-8010-7210-5 SCREW, Metric, soc. hd., M6 x 20mm
14 26-1002-6110-1 RING, Retaining
15 78-8046-8196-9 COLLAR, Special
16 78-8046-8197-7 CRANK, Width
17 78-8042-2887-8 SCREW, Metric, flt. hd., M6 x 16mm
18 78-8042-2922-3 WASHER, Special
19 78-8046-8198-5 CRANK, Handle
20 78-8017-9360-1 RING, Snap
21 78-8046-8199-3 LEAD, Screw L.H.
22 78-8046-8200-9 LEAD, Screw R.H.
23 78-8046-8201-7 BEARING, Special R.H.
24 78-8046-8202-5 BEARING, Special L.H.
25 78-8046-8203-3 SCREW, Guide
26 78-8046-8204-1 SCREW, Housing R.H.
27 78-8046-8205-8 SCREW, Housing L.H.
28 78-8046-8206-6 GUIDE, Bushing
29 78-8017-9309-8 NUT, Metric, self locking, M4
30 78-8018-7912-9 WASHER, Metric, plain, 4mm
31 26-1003-7952-3 SCREW, Metric, soc. hd., M5 x 25mm
32 78-8046-8207-4 SUPPORT, Upper
33 26-1003-7943-2 SCREW, Metric, soc. hd., M4 x 12mm
34 78-8042-2911-6 STUD, Special
35 78-8046-2912-4 SPACER
36 78-8046-8208-2 CONNECTOR, Screw
37 26-1000-0010-3 SCREW, Metric, soc. hd., M6 x 16mm
38 78-8042-2919-9 WASHER, Metric, M6
39 78-8032-0383-9 SCREW, Metric, soc. hd., M6 x 16mm
40 78-8046-8209-0 PLATE, R.H. and L.H.
41 26-1003-7946-5 SCREW, Metric, soc. hd., M4 x 25mm
42 78-8046-8210-8 SPACER
43 78-8046-8211-6 SHAFT, Guide

6-31



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-18. (8A) Upper Frame Assembly.

6-32



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-18. (8A) UPPER FRAME ASSEMBLY

Item Part
Number Number Identification

1 78-8017-9360-1 RING, Snap
2 78-8046-8228-0 KNOB
3 78-8042-2887-8 SCREW, Metric, fit. hd., M6 x 16mm
4 78-8042-2922-3 WASHER, Special
5 78-8046-8229-8 CRANK
6 78-8010-7210-5 SCREW, Metric, soc. hd., M6 x 20mm
7 78-8046-8230-6 BEARING, Special
8 26-1000-0010-3 NUT, Metric, self locking, M6
9 78-8046-8231-4 SPACER

10 78-8017-9319-7 WASHER, Metric, flat, 10mm

11 78-8046-8232-2 COLUMN

12 78-8046-8233-0 LEAD SCREW, Special

13 78-8042-2905-8 WASHER, Metric, M6

14 78-8017-9307-2 NUT, Metric, self locking, M6

15 78-8046-8234-8 HANGER, Frame

16 78-8046-8235-5 STUD, Special

17 78-8046-8236-3 ROLLER, Guide

18 78-8046-8237-1-- SUPPORT, Plate

19 78-8042-2940-5 BUSHING

20 78-8046-8238-9 SPACER

21 78-8017-9318-9 WASHER, Metric, plain, 8mm

22 ~—78-8046-8239-7 PLATE, Bottom, L.H.

23 78-8046-8249-6 PIN, Special

24 78-8032-0383-1 SCREW, Metric, soc. hd., M6 x 16mm

25 78-8046-8240-5 COLUMN, Lower

26~ 78-8046-8241-3— PLATE, Bottom, R.H.

27 78-8046-8242-1 FRAME, Upper

28 78-8046-8243-9 ROLLER, Guide

29 78-8046-8244-7 ROLLER, Guide

30 78-8046-8245-4 SPRING, Special

31 78-8046-8246-2 CHANNEL, Exit

32 78-8046-8247-0 TOP PLATE, Column

33 26-1002-5588-9 SCREW, Self tapping

34 78-8046-8248-8 STOP, Ring

6-33



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-19. (8A) Transmission Assembly.

6-34



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-19. (8A) TRANSMISSION ASSEMBLY

Item Part
Number Number Identification

1 78-8017-9265-2 SCREW, Metric, self tapping, 3.5 x 10mm
2 78-8046-8272-8 GUARD, Clamp
3 78-8046-8273-6 GUARD, Shaft
4 78-8017-9306-4 SCREW, Metric, allen, flt. hd., M6 x 20mm
5 78-8042-2922-3 WASHER, Special
6 78-8046-8274-4 PULLEY, Belt
7 26-1000-4350-9 BEARING
8 78-8046-8275-1 SPACER
9 78-8046-8276-9 SHAFT, Pulley

10 78-8012-9994-6 KEY, 5 x 5 x 20mm

11 78-8046-8277-7 SPACER

12 78-8017-9419-5 RING, Snap

13 78-8046-8278-5 HOUSING, Top

14 78-8046-8279-3 HOUSING, Bottom

15 26-1003-7951-5 SCREW, Metric, soc. hd., M5 x 10mm

16 78-8042-2887-8 SCREW, Metric, fit. hd., M6 x 16mm

17 78-8046-8280-1 SCREW, Special

18 78-8046-8281-9 SUPPORT, Shaft

19 78-8042-2905-8 WASHER, Metric, flat, M6

20 78-8017-9307-2 NUT, Metric, self locking, M6

21 78-8046-8282-7 CAP

22 78-8046-8283-5 KEY,5x5x 17.5mm

23 78-8005-5741-1 WASHER, Metric, plain, 5Smm

24 78-8017-9311-4 NUT, Metric, self locking, M5

25 78-8046-8284-3 GEAR, Bevel

26 78-8046-8285-0 BEARING, Special

27 78-8046-8286-8 SPACER

28 78-8046-8287-6 GEAR, Transmission

29 78-8046-8288-4 SHAFT, Drive

30 78-8017-9064-9 KEY, 5 x5 x 15mm

6-35



2A and 8A Case Sealers

6—ILLUSTRATED PARTS BREAKDOWN

Figure 6-20. (8A) Drive Assembly.

6-36



2A and 8A Case Sealers

ILLUSTRATED PARTS BREAKDOWN—6

FIGURE 6-20. (8A) DRIVE ASSEMBLY

Item Part
Number Number Identification
1 78-8046-8250-4 KEY, 5 x 5 x 32mm
2 78-8046-8251-2 SHAFT, Bearing
3 78-8017-9419-5 RING, Snap
4 78-8046-8252-0 SPACER
5 26-1000-4350-9 BEARING
6 78-8046-8253-8 PLATE
7 78-8046-8254-6 HOUSING
8 26-1003-8669-2 SCREW, Set, M6 x 8mm
9 78-8017-9312-2 WASHER, Metric, plain, 8mm
10 78-8046-8255-3 WASHER, Special
11 78-8017-9318-9 WASHER, Metric, plain, 8mm
12 78-8046-8256-1 STUD, Special
13 78-8046-8257-9 PLATE, Motor, inside
14 78-8046-8258-7 PLATE, Motor, outside
15 78-8046-8259-5 PULLEY, Timing, 13 teeth for 50 Hz motor
16 78-8046-8260-3 PULLEY, Timing, 11 teeth for 60 Hz motor
17 78-8017-9313-0 NUT, Metric, self locking, M8
18 78-8046-8261-1 BELT, Timing
19 78-8046-8262-9 PULLEY, Timing, special
20 78-8046-8263-7 WASHER, Special
21 78-8017-9325-4 SCREW, Metric, hex. hd., M6 x 15mm
22 78-8046-2922-3 WASHER, Special
23 78-8046-2887-8 SCREW, Metric, flt. hd., M6 x 16mm
24 78-8046-8263-7 SPROCKET, 13 Teeth
25 78-8046-8264-5 SPROCKET, 44 Teeth
26 78-8046-8265-2 CHAIN, %" Pitch
27 78-8017-9265-2 SCREW, Metric, seif tapping, 3.5 x 10mm
28 78-8046-8266-0 GUARD
29 78-8046-8267-8 MOTOR, 115V, 60 Hz
30 78-8046-8268-6 MOTOR, 220/380V, 50 Hz
31 78-8046-8257-9 PLATE, Motor, inside
32 78-8046-8258-7 PLATE, Motor, outside
33 78-8046-8269-4 CONNECTOR, Chain
34 . 78-8046-8270-2 MOTOR, 240.415 50 Hz
35 78-8046-8271-0 WASHER, Special
36 26-1004-5503-4 WASHER, Plain
37 26-1004-7121-3 SCREW, Metric, fit. hd., M4 x 15mm

6-37






